



<p align="center">Certificate of Compliance ANSI / ISEA 107 - 2010</p>	<p>We hereby certify that the garment described below has been evaluated by SGS North America, Inc. Consumer Testing Services Division and meets the design, labelling and marking requirements of ANSI / ISEA 107-2010 as a compliant high-visibility safety item. The submitted garment has been measured for the appropriate amount of visible reflective material and background material for the smallest size offered for this product.</p>
<p>Submitted by:</p>	<p>California Prison Industry Authority (CALPIA)</p>
<p>Model Description: Performance Class Number: Style/Lot Number: Size Evaluated/Smallest Size Offered for Model:</p>	<p>Size SM/MD, Mesh Sleeveless Safety Vest, Class 1 Level 2 Class 1 491301 SM/MD</p>
<p>Reference Document:</p>	<p>Report 2507218TX-01, dated September 02, 2011</p>
<p>Amount of Visible Background Material: (smallest size offered)</p>	<p>857 in²</p>
<p>Amount of Visible Retroreflective Material: (smallest size offered)</p>	<p>239 in²</p>
<p>Photo of Garment Evaluated:</p>	
<p>Certificate Authorized by:</p>	<p> _____ Greg S. Kolbeck Manager -Textile Laboratory</p>
<p>Dated:</p>	<p>September 02, 2011</p>

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.